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ARRER ,
ARM BED AND IT S ACCESSRIES

Fig &fama—F BE
No. Parts No. o F4 Description Amt.Req
Bl M91054004 SW-PW7 374FA 29 M4X8:-- Screw MAXB:-----rrrrrerees 2
B2  MSO08A2830 AUff---vrreremrcnrenncenaens Face plate-------====2ssss-- 1
B3  M91058004 SW-PW7'394FA R MAX6--- Screw MAXG:-----r--rrrnn-e- 6
B4  MO1910080 I Atry----reerreercnenecennns Rubber plug ¢ 19------------ 1
B5 MBOS5A0339 JI/\ —cecereecnsmernreannneans COVEr=- rrererranaramaeaaans 1
B6 MO0883080 I Lfry-ceceverecnannennnanas Rubber plug ¢8.8----+-+-+--- 3
B7 MO1182080 T Afy--rrervrrrereeneeeeenes Rubber plug ¢ 11.8----------- 1
B8 MN10A4742 79 ........................... Oil Caprecrrr et 1
B9  MA20A0584 FUE UAN —--vrrrrrrcenananns Thread take—up cover-------- 1
B10 MBO3A0849 FT—AhN —crreccrmmrenceenann Motor cover=+ - s r=veessee- 1
BI11  MBO3A0600 hy7Bn'—-reeveeenrnemnrennn. Top GOver-+++++srsrreeeness 1
B12 M91057004 SW-PW7'334+A %Y M4X20-- Screw MAX20-----+rrcrvmen-- 2
B13 M91058004 SW-PW7'37{FA %Y MAX6- - Screw M4XE-----eeerev-vv-e- 5
B14 M90408037 SW-PW737{F1A' 2 M4AX12-- Screw MAX12----vvereraceess 1
B15 MSO03A0417 I h---ccceeemmmeennnaaann, Tir@-cccccrresceasrraccancoons 1
B16 M94005037 PH332Y M4X8-cro-rreennrn-- Screw MAX8:cccceerrnncnnnn. 6
B17 MBOSA1339 AN —(R):ev-vervrerncencennns Cover(R)- -+ -vrreeeananans 1
B18 MBO5B1339 AN —(L):--vrcverrensemnecenn. Cover(L)--+--=rsreeeseannnes 1
B19  M90990002 E£FHY MAXB-----vvvrerrcnees Screw M4X8:--cevrverenrenns 2
B20 MF80A0181 AFFUFA--crverrmeermeneenees Thread guide--------c-=xxee-- 1
B21  MFT0A1180 ARFUFq--rrmerrmrerenennenes Thread guide--------c-creen- 1
B22 MF10A0181 ARFUF-reevereernereneenes Thread guide-=+++++=+=====- 1
B23 MSO08A0470 AA{4--rrerrerermennnennne. Slide plate:---------=eeeeees 1
B24 MB6B0OEB339 YU N —-ceeeremreranienn Cylinder cover «+««+-ssseeens 1
B25 M90906003 TIEFRY -rrevverrrrcnnennns Screw 9/64(40) X 3.2--------- 4
B26 MSOTAO361 HHH Reveeceeereeeruennnnnnns LatGhe---rrrrereerenasnnnnens 1
B27 MSO1A0192 44N R-rvevrerrrenenceann.. Leaf spring--------rcscsveeee 1
B28 M90806002 EF%Y 1/8(44)X6-«---vrvv--- Screw 1/8(44)X6------------- 2
B29 MSOTAD4TT ARSIV -cereveameenenanaans Adapter----:--c-reraiaiias 1
B30 MSO1A1739 EUY cerrrcmmaaeeneananannan, Hinge-»:---comrereererecenens 1
B31 MSO08A0160 FAh —h --rr-vnrrmmeenneaenns Eye guard-------------sceenn 1
B32 ML10A0889 L'U3Y 1/8(44)-----crvvvevn-- Pin screw::=--scseeeereeeans 2
B33 MSO08A0601 TFAH =PI qGercereerceeees Eye guard bracket:----------" 1
B34 M90804002 L7%% 1/8(44)X35---------- Screw 1/8(44)X3.5----------- 2
B35 M90859004 SW-PW7'574FA'RY" M3X6---Screw M3 X 6------nsanrecees 2
B36 M91053020 RARY MAXE----rvverrrceeees Screw M4X6-----creeerenre- 1
B37 MF90A0553 F3WUK --rerrrmvnnnnraneees Thread tension stud---------- 1
B38 MF90A0181 AMPut -crccveorreeccncnnnn. Thread guide-«-=-<+-evcen--- 1
B39 MF10A1555 FanyH g-crrvereereneneeees Thread tension discs=-------" 2
B40 MF36A0245 IVALINH-vvvvvenreenrneens Thread tension spring-------* 1
B41 MF36A1180 ARFUF --cvrrvrreccnsrancnns Thread guide=---=-=-=======+-" 1
B42 M91101046 JTIFyhecrrrerecernrracenenn. Thumb nut-----rrrermmemsanes 1
B43 MO1605045 FautyFoyh--eeeerereeeacninn. Thumb nuts---sr = mseecern=- 1
B44 MT60A0802 RJYp A-vvvoererronaennnanns Thumb nut revolution stopper--+ 1
B45 MN10A3245 IUA{N Rerecrncecnenaanannn, Thread tension spring--+----- 1
B46 MM11A0556 F3o4 IA#I--eerereenenen. Thread tension releasing discs* - 1
B47 MF10A0555 FamyH#'g-crrervveremnnnnnens Thread tension discs« <+« 2
B48  M90204060 E'---rerrrrreiiaiaieeiiiannn Thread tension releasing pin-- 1
B49 MF10A0553 F3WuKe-rerrvvnvneeeneees Thread tension stud-------- 1
B50 MF10A0187 ARRJNfevvvnrrmcrmmennannns Thread take-up spring:«-:---- 1
B51 MF10A0709 77yiar-r-rreverrenneenennns, Thread tension regulator casing 1
B52 M90901002 E7#Y° 9/64(40)X4-----c------ Screw 9/64(40)X4- - ------ - 1
B53 MSO1A1476 AA =t ereneeieiiniinniian, Spacer-+-trerrerisaraanans 1
B54 MSO3AT101 AYfGrreceereeceneenennnnnen. Needle plate----«---=-eeuvnee 1
B55 M90605010 H#3%Y 2/32(56)X2.8-- - Screw 2/32(56) X 2.8-+------- 2
B56 M90430060 ArINAEY PAXS1-rrerreerees Pin ¢4X81---rerrererenennn 1
B901 MSO08E1190 ARIFihlr-cerecerrreennnns. Bobbin winder assy---------«- 1
B902 MSOTEQ180 ARFUTA -cvrererecacacacnnns Thread guide----==+=sssesr--- 1
B903 MFOOE0550 AMFInEyF)IfF--vvvvvvennnn Pre-tension assy- ="+« 1
B904 MAT6E0210 FItEVF)igF--covvveeenrenns Thread tension regulator assy-«+ 1
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HEL VAR
SEWING MECHANISM
Fig &Bsa—F nE
No. Parts No. o £ Description Amt Req.

C12T MVIZATI28 SUUN] DPXGRIG o Needle DPXGRIG oo T
C122 MOOBT5002 EFRY wrerrrmreenrrrrserrasenns Screw 1/8(44) X 4.5+« c«x--- 1
C123 MF21D0181 AFFUF - rrrrrrerreneeenenees Thread guide: -+« -e--- 1
C124 MFI1OATI81 ARFUFArrrrrrrrrrrereronenens Thread guide:----+-+++ssee+- 1
C125 MST0ATT40 TIllb-rrvvrrevrrnnnnnnaaaeeenn. Feltrrrcnroeroeorocaeasaeaenn 2
C126 MG30A0664 NYEK DAGN( ) wvmverrrenennn. Needle bar bushing (lower)---+ 1
C127 MSOTAOBB0 Yk Hecvervoveenmennnnnnnnn, Needle bar--««-cvcrecneerens 1
C128 MVSB8AQTE0 Jxlb-rrvreerereereriiinanans, Felteseorreoeeorerenneiannnns 1
C129 MSO1A0663 UK JAIM(JI)ervvvvreerevnnnns Needle bar bushing (upper)--- 1
C130 M90990002 EIARY MAXB:vrrrrenrrennnonns Screw M4 X 8-crcreeraecancns 6
C131 MSOTAQISS FUF G - -vvvvvnnananneeeenn T P 1
C132 MF10A0325 HHaT-vvvvrrrrrereraeaenanns Square blogk: = sereeeeess 1
C133 M91221001 A3y MEX12:---crvvnrrvnannns Screw MOX12----r-evienens 2
C134 MO1802006 & HHFEIRY +crreereeevnnnnnnns SOTHEC B Waiaas > * - " et 1
C135 MSO1A0383 939934 F v reevceenneeniana, Cranke=-=----=tesceseccacaans 1
C136 MO1601001 FA%Y 1/4(40)X6 - rvvervnrenns Screw 1/4(40)XG---ccveer--- 2
C137 MF60A2740 54/ R R R Felt-----ccsscecanaaaeaaan. 2
C138 MFB0A0232 979 A8M(ES ) e v ereererreenens Drive shaft bushing (L)------- 1
C139 MFTOAD352 A=+ -vrrrerrnrrrnessnonnennn Collar-+-vrrerereresenrneenn 1
C140 M91602001 %Y 1/4(40)X4--vv-vrrvvecren Screw 1/4(40)X4----+=cervv-- 2
C141 MBO3A023Q 9% 5 cereerininnniiniaa., Drive shaft----------ceeecenn. 1
C142 MBGOEQ234 )79 JARR(Fh) e vverreveernnnnns Drive shaft bushing (M)-+----- 1
C143 MSOTA0350 AREYhL - evreevvreamnneernnn Thread trimmer cam-----«-+- 1
C144 M91602005 AL '®'IYE 1/4(40)----------- Set screw 1/4(40)----------- 1
C145 M91607001 FA2Y 1/4(40)X4: - - vovvrvreess Screw 1/4(40) X 4------------ 1
C146 MNTOADA56 & Jff e eeerrmnnnneerenuiiannns Ball bearing:--++=+++=-seeees- 1
C147 M90330065 CH4hAT 30 -crvvrrrerrerennses Retaining ring C-type 30----- 1
C148 MO3001050 H i R-vvvvvrvrnrrresseeerannes Washer: - v -r-reeesrereacnes 1
C149 MFO1A0259 AV AN IAYIAT Yy cvenenenns Wave washer---++-cccseecesee. 1
C150 MFO1A0476 AA—HB-----cvvcvevrrenceaannn. Spacer Bresrrrerrcenieenen. 1
C151 MBBOEQBB2 7 =1« vcvrrererrrrsaaannnnnnns Pulley: -+« --=+-seemrreeeeese 1
C152 MBG60A2406 t‘/ﬂ» .......................... Detector bracket assy: -t 1
C153 MNT2A1694 AUYRINY F20 (9T)-c-vvevreeees Speed command disk F20(up)- * 1
C154 MFOTAQ476 AA'=H#A:-cweooeeieiieeennn Spacer Ac-ccrrrsannnseiaans 2
C155 MBG60A0694 NUYeny K10 (8) cceecenerans Speed command diskK10(down): 1
C156 M91520002 k52 15/64(28)X12----------- Screw 15/64(28) X 12-------- 2
C161 M91203002 E54%°3/16(28)X15-- -« --ooe Screw 3/16(28)X15- -2+ 2
C162 MBBOEQ956 Lutyhy - v rveeeneriannnn.. Connecting rod-------+------ 1
C163 MSOTAOD833 Al rrerrrvrreerrennianeeennass Bushing:-----=-ssreemeeesrnn: 1
C164 M91222001 FARY MBXB: - cvrvevvvvvnnnnnns Screw MOXEB - ccvvevereeecen. 3
C165 MO1802045 Foyhevvvvrnnvesaeaeeseeeeeinnns NUtececeeereroenerersnnaennes 1
C166 M95004021 oOvhI7+Y%bA2Y" MEXS: - ------- Screw M5 X 5---reererannann. 1
C167 MSOTAOD508 HHUNI T cevrrennrrerersnanns Sector gear- -« -rrrrrerieaaens 1
C168 MSOTAO89T THF MY Herervnnnnrennnnnneans Rock shaft---=cererrreenracns 1
C169 MO8003015 EFAL EYY% MBevrvvrenveennn i Y S 1
C170 MBG60OE0452 Y3y JAaN(EET) - wrrvvrvnrereees Hook shaft bushing (R)------- 1
C171 M91506001 ARy 15/64(28)X6----vvvvrevre Screw 15/64(28)X6-----+---- 2
C172 MMITAO352 H5mrvvrrverrrrreenemneennnnnnn Collars-onnrmtamnasearaanns 1
C173 M90802003 TLEFRY™ 1/8(44)X4.5- -+« <+ -+- Screw 1/8(44) X 4.5+ ++----- 2
C174 MO3006050 H A «vvrrvmrmrmmrnenreeeeens, Washer +crerernmmeearenens 2
C175 MSOTADST72 YN THN Revrverrereeininennn, Sprlng ....................... 2
C176 M90502085 OYu - cerevreneennennnnnnnn. O-ring--:-vmrrrereneeeneenes 1
C177 MSOTADTBT AYYYY hereeieiiiiiaiiieinan, Eccentric shafts ==+ ccceee 1
C178 M96003020 FARY MBXB--rrreereerecnnnnns Screw MBXG - veeeceencnnns 2
C179 MSOTADTI21 YMIT vrrererrnmrirneenniiann. Outer hook--+=+=rrrrressnnns 1
C180 MSO09A0950 ATAHIYTI-cvvrerrerreernnnnen Hook clamp:«-+-=seeesssness- 2
C181 MSOTAOBTT FIAN ccerrvnrvnenaniananaeans. Hook driver: -+« ssssresarens 1
C182 M95001021 OvhI7+H Y%K Ik M5X16+++vvvvn- Bolt M9 X 16---crrrrreennness 1
C183 MSOTAQI20 FhH Trvvrvrvvnneeeesereeneenns Inner hooke- =« + rrresrerarnes 1
C184 MSOTAOB16 FHH TAHL-crevrevnrrrerenannn. Hook retaine:«««+++sreeserens 1
C185 MSOTADI23 HE Urrrvrreeeeeeanreeenunnnn. BObbin----= - -+rtrersennens 1
C186 MSOTAD125 FHE U =R vrvrrrreeerensesnnn Bobbin case-- - +-resesenses 1
C187 MO0853002 EFFY +-vvvvrrrrererseeeaaannnn Screw 1/8(40) X 4--+-vven-nn 2
C188 MSO1A0329 ATAFTUFAvvrvvrerrerennreres Thread guide: -« -+ cc-rreennn. 1
C189 MO000T0B0 A4TYE e rrrrrnerereinnunnens Pin m6=4 X 18+ --ereeeeeueen. 1
C190 MBBOADTA0 JFIfb-rrrrvrrermmuummenunnnnnn. Flterrrrrerrerareaeenieaeenns 1
C905 MSO1E0450 LAY 9938F - rveereeeeninainn Hook shaft assy:«--+«-----... 1
C906 MSO1E0580 TUE UNPIZET wevreeneennen, Thread take—up lever assy---- 1
C907 MBBOET682 7 —UHZF-enrsrerernunreeennnn. Pulley assy--+--==+--=nreeee 1
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D X-Y7F— 7 ILEiE

X-Y table mechanism

Fig #&I—F BE
No. Parts No. o 2 Description Amt.Req.
D201 MBO3AQ40T FUvadmuXescereerreeccnen Detector plate (X)------------ 1
D202 M94008017 HITAVTUMMAXG: - ---vvvvvreers Bolt M4 X 6------rrrrevnncnns 2
D203 MB60A2601 '7"/“/1"}/\"/}'}“}’7»{9 .............. Bracket ---cccerecrennaieaan 2
D204 M95048095 ATFyE’ Uy EF-993F e Motor assy (Y)---cocneercnne- 1
D205 M94006017 tI7T4U9IMAX16 - cvcvmnvnnen Bolt M4 X 16--+-c-rreeveesn-e 8
D206 MBO3A1957 Y¥ JaFAL=RA(L) - -wrrerrereens Fixed race (Y/LEFT):«+--«-- 1
D207 M95005021 OyAY7+Y4F LIMEX45 -+ -+ Bolt M5X45- -« «+-vrvrmeeenne 2
D208 MO0501053 W AH B R vrrecmcnrarneeinns Spring washer 5- -+ -oreeenes 2
D209 M90550050 IH HH ARG -vrrrevernnanaeens Washer §------verereeeneenns 6
D210 MBBOAISTT U AUt Feeeerrrennnnniiann, Sleeye - emrrramarreaaeee 1
D211 M97321099 F=7"WUNVNAE=E) - wvrvverreees Cable(motor)----r--rreereeee: 1
D212 M95002020 [YAITTYHFARY MEXG <-ccvree- Screw M5 X Gevceerenconnnens 6
D213 M95001017 t77"4‘}’7")|~M5X20 ............... Bolt M5X20:- - veersennencns 4
D214 MSO8A0603 YNIAE=FF f-cvrrrnrrennnnns Motor support (Y)------c----- 1
D215 M90511065 ERFRAT 6--vvvverrvvnreereens E-Type retaining ring 6--«- -+ 5
D216 MSOTAD454 & hcecervnreneniniiin. Shafteeee-remerremeameenarsons 2
D217 M91001075 TAHAN YUY o ereeereeennn. Ball bearing=-«+--+-eseee--- 8
D218 MBO03A0767 4439 7 =Y a9k ) veeeeeents Driven pulley:<«+--cceeeeeeee. 2
D219 M95038021 Rmyh)7FV4k LPMEX105:------- Bolt M5 X 108+ ----cverreeee 1
D220 MBO3A0390- YHR G hecerererarararmcaenns Driving shaft (Y)-++«sereeern 1
D221 MBO3A1767 443097 =YF ) eeverrnennnss Driving pulley----«--c--n--- 2
D222 M91053020 OyAI7HUHFARY MAXG- -« -+ Screw M4 X 6« -veeerrenneees 4
D223 M91400010 7°394HFRS ' MAXB--c+-cvvvern-- Screw M4X8:------cvmeevnnnn- 2
D224 MSOT1A0778 YA MHI-cceeorvcnrneanens, Belt clamper (Y)---+-ercvvv-- 1
D225 MBO3A0523 43IV A NMY) cvrereereneennns Timing belt (Y)--ervceeeeenn-- 1
D226 MBO3A2390 YHR Y grereerrrrearnennnnenns Driving shaft (Y)-+c«erreeere 1
D227 M91002070 YT yigererererrrraeeeencns Bearing LM10-UU=--++-=sccen- 2
D228 MSOTA0781 YA LM f-cccurecnneccnneeen. Belt holder (Y)---------x----- 1
D229 MI5001017 €774 IrMEX20 - - rvvreaes Bolt M9 X 20 - crrvesaancce.. 1
D230 MSO08AD0692 U h9 NS Ul - ceeeeenns Bearing housing: -« -- 1
D231 MB60A0620 F4RAYYYYT FGC—8:«---vvvvvn-- Nylon clip FGC-8-----+-«:--- 1
D232 M94006021 FARY MAXG----r-rreerreercens Screw M4AX8:---«-vrvrecaca- 2
D233 MSOBAZ2454 S -cvevrinnenncniennennnes Shaft------+tecesracncreanres 1
D234 MSO8AD455 U AHHI cerevrrvireeninenenn. Bracket----«-r-reerreecssen. 1
D235 MSO8A0957 XU HAFAL—R-rrvrerersereranas Fixed race (X)---cecreesesese: 2
D236 MS90906002 XY 9/64(40)XA.5: - «x-nv-- Screw 9/64(40)X4.5 <+ -+ -+ 4
D237 MSO03A2339 XA =g ccreevrenrieniniann. Cover plate(X)-«++----=+-x=-- 2
D238 MSOBAQ914 HF—F(X)wrcvrerrmeenrunennennn, Retainer (X):=+-recereceenen 2
D239 M91003022 RyhIF b MAX8:----vveerven-s Bolt M4 X 8----vrrecnreecnnns 4
D240 MBO3A0477 YU JRRIN(JYR)-=-rrvvvenrnens Rear stopper (Y)::c--coeree-- 1
D241 M95013021 myh)7+I%# LFM3X10-------- - Bolt M3X10----rerrereercnnrs 1
D242 MBO3A0957 YU J3FAL—A(R)----rvvrrereeen: Fixed race (Y/RIGHT)-------- 1
D243 MBG60A1957 XU J4MGL—R-rrrvvrverneanne. Moving race (X)----x-=xveeee 1
D244 MS02A4477 x}..,,( ......................... Stopper ..................... 2
D245 MSO2A347T AR - cvererenrereniinnneanns Stopper-+---srrrrrrerreenes 1
D246 M90439037 SWYEPFA'RY MAXB-ccrrevver Screw MAX8:----crecerenennn-. 1
D247 MO1003045 Fyhdr-rvvrrervrteenrennaenen. Nut M4 -orersromesraenanaens 2
D248 MO90440037 PFA'RY MAXIG: « e vrrerenenss Screw M4X 16+ -«cerveeanes 2
D249 M95007021 RByKI7 Y%K Nb M5X40--------- Bolt M5X40 < -eceecncereane. 1
D250 M91373045 F9h M5B v vvceecmieiinaiian.n. Nut M5:-ceeererreceeennnenn. 1
D251 MBO3A0TS8 7'/ rghe-rervrrrensenneenannn.n Bracket --=--cr-ccreesseanacs 1
D252 M95004017 17749k MEX16----vvcreeenns Bolt M5 X 16-ccccvesesneanans 4
D253 MBO3A1523 44IU0 A NROO - ocrrrerevnennns Timing belt (X)=-----cveeeee- 1
D254 MBBOADTT8 A LRI cccorvreneenenaann. Belt clamper-=-++=- c==sree-- 1
D255 MSO8AI47T ARYNYerrrerararmrareneaeannsn Stopper (Y)+srrenerreaaneees 1
D256 MS0991002 t7*/ Y A R Screw MAX12-«ceeeneeennann. 2
D257 MSO03B0957 YU AR L=R ervenrrrrerennns Movable race (Y)-+--ecaeesses 1
D258 MBO3A1390 XMy eereereraraeiaaanenn. Driving shaft (X)--=----------- 1
D259 M98008070 I9%10 5/32- - cceerrrnianann. Steel ball 5/32-«--«-ccvveeers 62
D260 M95047095 ATYE VY E-4934T - eeneinnnn Motor assy (X)--rcerereranes 1
D261 MBGEOAISTT U g Freeeernrrnnecnneneenn. Sleeve - rrereraraaraneans 1
D262 MBO3AS5339 YHN =4 cctcecreraenncnnnnnn Cover plate(Y)--«-reeeveerens 1
D263 M94003021 myhI7FI4F LIMAX12 - cvvennt Bolt MAX 12 +evrvvrnnrcnrees 4
D264 MBBOADLTE AA —Hr-crereerrrneennennaenn. Spacer---trreereerranaaaaann 1
D265 MBO3AT1T58 7 gk corrrreerremuaanieais Bracket (Y)-«eevreevereaanons 1
D266 MSO8A1914 IF—=F(Y) - cvrrereemnmninnnns. Retainer (Y)- - rreeeeanneaann. 2
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Work holder mechanism
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Work holder mechanism

Fig #&a3—F T
No. Parts No. & % Description Amt Req
E301 M90408037 SW-PWPTA R/ M4X12------- Screw MA X 12-+-vveenaennnns 6
E302 MSO03A0572 W TEN Recreereenieenns,. Spring- - rsrrerrerea e 1
E303 MSO03A0732 EUAHT----orerreneennnnnn. Pin holder-----=+-rremeereens 1
E304 M91116002 t74Y" 11/64(40)X8- -~ Screw 11/64(40)X8---------- 3
E305 M93002021 Avh)I7+I¥K NIM3X8:------- Bolt M3X8:----xrverrnnranes 4
E306 M90103053 MW R H R3-cevrvmemennnnannnn Spring washer 3------------e- 4
E307 M90312050 H H 3 rcvvrcmnrccenseennnns Washer 3----e-cerererneennns 4
E308 MBO3A0509 YL/JAFF freermerreerennnnnn. Solenoid mounting plate------ 1
E309 M94003060 E'U(PH4aX25)-----vvrervnrsses Pin (¢p4X25) - c-rrvrennrnnns 1
E310 M90512060 AFy7 L U4-ccvverrrceeenrees Snap pin 4-------oeeeiieenann 6
E311 MSOT1A2910 og---errermamrencaenns Linkss=eeereraeneaeianneann. 2
E312 MSOTAQS10 Juh--vvrremenmmoermnnannnns Link-=r-ccereeemrmecencenannn 1
E313 MSOTA1910 uf--reveerearerencnennnn, Link----cnrecem-n-.. - 1
E314 M90450050 H'h R 4-cveceecenmaenninaann Washer 4--«--crreerennecacns 1
E315 MSO1A0267 AYIA4Ab----rvrmvrvrencn-s Guide bushing--«==--===------ 1
E316 M94011021 Oyh)IT7+Y%iH Ibh MAX8-------- Bolt M4X8:++-veerrvrencrnes 4
E317 MSO03A0257 AHIff--evvrerernenmninannns Base pressure plate--------- 1
E318 MBO3A0802 VUM A--vereveemernnnnnean. Guide pin-----r--c-rrereeres 1
E319 M96001060 LE'U(6X3T)-rrrvrrreeerrense Pin (¢ 6X31)---rrermrreennees 1
E320 M90513060 A+y7'L'U6------rrevemrernn- Snap pin Br--=srererrernanane 2
E321 MSO03A3352 Bh—:-crvereerenenennnnnnnnns Collar=---=-=-+cceceeecanannas 1
E322 M94002060 Et'(p4aX20.5)--------c--en-- Pin (4X20.5) ---rerereere-et 1
E323 M94005060 Lt (PpdaX4B)--------cnrvene-- Pin (p4X46)-------recree--- 1
E324 MSO1A1352 f19—r-rrrercercemnnnnnnnnnnns Collar--+--+ereerecmeeanannas 2
E325 MBO3EO0519 F3gb YL/ qb -cv-cvvrevneens: Solenoid actuator------+----- 1
E341 MSO01B0105 AHYI (L)--------vrervrerere-- Clamp frame (L)-----=-------- 1
E342 MS94002021 RyhYT7HI4K MEMAX16:------- Bolt M4X16+--=r-vccuerracss 4
E343 MSO1A0154 AHIFUFA4G---rrermvenennns Work holder guide plate------- 1
E344 MSO1A0307 AHITUFAL--------cnvvvvenne- Work holder guide-«+«-+------ 1
E345 MSO08A0308 AHYIH f----cvnvmvmmmnnnnnnen Work holder arm=-----«------- 1
E346 MSOT1A1259 AYINR-rrerreermnrnnnnanen Spring:-reerrerrer i 2
E347 MSO1B1105 AHI (R)-«---vvemrervnnnnenns Clamp frame (R)- -+ ---w=v=--- 1
E348 MB60A045T Yafh gYrervrrrrennnsenecnnss Slider------vrveremerrerraenn. 1
E349 MBO3A0454 AYTIY )rrrervrerremerennnn. Work holder shaft----«------- 1
E350 MSO1A2833 AYJl--vvvevmerrermannnaenannn Bushing:=---rerereeeeieene. 1
E351 M91055020 OvAITHI4MRI/ Ma*4------- Screw MA X 4----rcuererenns 2
E352 MSO1A0Q729 ERYNRocvoverrermmmaanee. Spring: ==t 1
E353 MSO03A0260 AYINRYHYT------ommvrmnen-. Spring holder-- -+« ---- 1
E354 M91207016 34 4 UYF-cceeremmenannn. Sarew--- -+« < oINS 2
E355 M95002021 AyAI7HY%K b M5X10------ Bolt MOX10:--rrrreemrrrene 4
E356 M90102053 AN AH B R G--vvcmreneeanann. Spring washer 5+ c-co-- 2
E357 M90550050 HH R 5-vvvrrreerreriennaaan. Washer 5--+-c--vceeeeenenn 4
E358 M91202020 Ryhy7+Y%E IWE3/16(32)X10--Bolt 3/16(32)X10------------ 2
E359 M0O2074045 PAFYFS------iiiiiieiieeeen Nut M5-----reemeeeeeeeees 1
E360 MSO1A0702 N RAYIHL------omreeenenns Bracket--«-rrrrremrremeccnnn. 1
E361 M90512065 EA APATI--c-rvnrveennnnnnnn. Retaining ring 3--«««+2v-r--- 2
E362 M94001060 E'U(p4aX134)----rrevvrrenn-- Pin ($4X13.4)----vvvvvennnn- 1
E363 MSO1A0705 N ARAYI----c-vverreeerrnnns Spring holder=-«««+s-xeeceee 1
E364 MSO08A0272 A4 H--c-creeraaermanacans Feed plate--«-+---=+-s2reeres 1
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Thread trimming mechanism
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Thread trimming mechanism

Fig #&Bdm3a—F nE
No. Parts No. & 4 Description Amt.Req
F401 MBO3E1519 YL/ANHRF(4baNA)-------- - Rotary solenoid assy--------- 1
FA02 MSO1A0348 YA TEN R---vereerreneannns, Spring: e 1
F403 MSO01A0348 7]1\:/'7 ....................... Shafte - errrrearensncansane 1
F404 M95003021 OyhY7+Y%K LIMEX12------- Bolt MO X 12-----ccervvnnrens 1
FA05 MSO1A3352 fig—--vcvrrreemeerrenecennnns Collar=+ =+ rrerreceasvecacns 2
F406 M95002020 RyhI7+Y¥MARS MEX6E------- Screw M5 X Ge--vcevravennnes 4
F407 M91576045 Rvh)FybMB----cccvveerennnn. NUt MBrsrrerreeceneeenennnn. 1
FA08 M91652020 IR MBX35---rrevrmreennanns Screw MG X 35--cerreerrreens 1
F409 M91056004 SW-PWPFA'RY" M4X10------ Screw M4 X 10-------ccnunn-- 3
F410 MSO1E0430 AFRUHF 9T 94T rvvvnreess Crank complete---++-«=-=+-- 1
F411 M91004045 OvhHFybM4-----comemennnnan. Nut M4--c-remerrenrnanenen. 2
F412 M90301053 N AR B R4-e-vreeemnnnnnaann Spring washer 4--+--c----eete 2
F413 M90421050 3h 44 hf4------vrevveenenns Washer 4----cc-rremeneencen. 2
F414 MB60E2519 RA—4YJL/ANJ3gT------vnn-- Rotary solenoid assy---+--+-* 1
F415 MS14A3601 JULJANMUGAG-reermeenesee- Solenoid adapter------------- 1
F416 M91101015 L7344 9% 11/64(40)------- Screw 11/64(40)------------- 1
F417 M91104045 +yb 11/64(40)--------------- Nut 11/64(40)-----rerrereen 1
F418 MSO1E0351 HhAYAY 2T 9387 -cvvnvr- Cam follower assy:----=«---+ 1
F419 MSO1E0975 RyMIUNH4T(AT)----wvvvv-e- Connecting link assy-----+-*- 1
F420 MSO8AQ708 N ARBH--vvrerrmreeinannan.. Hook =+ rererreeeereciecnnnn. 1
F421 M90101017 K LM VY% 11/64(40)-------- Bolt 11/64(40)----+---------- 2
F422 MSO1A2572 YV N F---rveomremeennnans Spring: - --rerrrrrenaanann 1
F423 M91104045 +vb 11/64(40)--------------- Nut 11/64(40)- -+ ----x=-on--- 1
F424 MSO08A0454 & f---vvrmemrernrernnannnan. Shaft----:--rcrreernnannenan. 1
F425 M91108001 PA%RY" 11/64(40)X5.5----+--- Screw 11/64(40) X 5.5-+------ 1
F426 M91109045 Fvb 11/64(40)--------------- Nut 11/64(40)- - --mvrnenr. 1
F427 M95003021 OyhIT7+H Y%K MEMEX12------- Bolt M5 X 12-+«-cvnncenneen. 1
F428 M90102053 N A H R 5--vvereermneaaa.. Spring washer 5---+=-+-r---- 1
F429 MO90550050 H#'B'R 5evceveeereaenaannn, Washer 5-c--cvvrrrnnneeeenns 1
FA30 MSO1A1392 ARIF DT (1)--evrremeennee. Knife driving crank (1)-------- 1
F431 MS01A2392 ARGN YT (2)---vvvvrrmennsss Knife driving crank (2)-------- 1
F432 MSO1E1975 OyMNIUN)I§F---vreevereneens Connecting link assy--------- 1
F433 M91101017 & MM VY% 11/64(40)-------- Screw 11/64(40)------------- 1
F434 MSO1A3392 AROF YT (3)rrrrrrrvnvnnnnes Knife driving crank (3)-------- 1
F435 M91214015 £33V 4 9% 3/16(28)-------- Screw 3/16(28)-------veve- 1
FA36 MSO01A5454 ‘7/\"‘}1\'—’/'7 """"""""""""" Stepped p|n ------------------ 1
F437 M91222001 J#K IHFIARY MEXE----------- Screw M5 X 6----rrevnneenes 1
F438 MSO3AI1910 YUy -r-emmmemmmem e n Link-s-ecrvmremmnnanananaa 1
F439 M90513065 EN4RAT25- - rrrrrrrrennnnes Snap ring 2.5 - -esrreeiee 1
F440 M91129015 L3344 U9Y% 11/64(40)------- Screw 11/64(40)-«--==+vx---- 1
F441 M96004052 F3#H' R 6----c-vvvremccnen-- Wave washer 6--------------- 1
F442 MSO03B0838 AP JARYIGT--rmeecenennnnns Movable knife assy----------- 1
F443 M90906003 vVILt7%Y" 9/64(40)X3.2------- Screw 9/64(40) X 3.2--------- 2
F444 MS14A0838 ITAAR-c-rncrrerrerrecnnne, Fixed knife------------------ 1
F445 MA10B2476 AN —H-JRJY---vvmcvrnnnnnns Spacer----rrerrarrarearaanes 1
F446 MBO3A2339 J/\V —cecevrrereenroracnennnnn CoVer-+=-rrreertanrantanrans 1
F447 M91007045 F9pb4- - ---vvvevreeeeraenan. Nut 4eccereerercernraneanann. 2
F448 M91054004 SW-PW7'39{FA' %Y M4X8-- Screw M4X8--------rmvrrnnne 2
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Wiper mechanism
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Wiper mechanism

Fig &Bama—F B

No. Parts No. an A Description Amt.Req
G501 MSO01A0980 lj,f,\ et itaateresecasaaa s Wiper ........................ 1
G502 M90905015 EFR/ A UVF--vvevemernnnn-. Screw: - -trrrarraraa 2
G503 MSOTATII0 Uherrerenmnnrnneinnnnn..n. Linkesevrereeeaeseaonrrenanns 1
G504 M90906002 E73Y" 9/64(40)X4.5---------- Screw 9/64(40)X4.5---------- 2
G505 MBO3A0DG50 [\ —:vcceeereennnanennnnnnn. Wiper crank--------+-seernne 1
G506 M90802003 Vit7%Y 1/8(44)X45-------- Screw 1/8(44) X 45---------- 2
G507 M90873045 FybM3-----veererrrneiaan... Nut M3-creceerrieninnnan.. 2
G508 M90103053 NWRP DR 3-erremememnennnnnn Spring washer 3-----«----c--- 2
G509 M90311050 H#'h R 3--cvevemerenannennn, Washer 3------«+reercenrann. 2
G510 MBO3AQG0T AN —ARF—-rrverrrenecnncnn. Wiper adapter---------------- 1
G511 M91054004 SW-PWPFA' R M4XG-------- Screw M4 X 8- :--rverecreenes 2
G512 MBO3A0626 =——Ph —p--cveeeenmmeaaan.. Finger protector:-:-+----+-+-. 1
G513 MBO3E2519 A—4YYL /AR --rrrrerceeennens Rotary solenoid assy--------- 1
G514 M91102015 EFAY G UYF-crrrermvenernnn. Screw 11/64(40)---------x+-- 1

13
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Lubrication & Detector mechanism
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Lubrication & Detector mechanism

Fig #&f&aa—F BE
No. Parts No. & & Description AmtReq.
H551 MBO3A3339 AN 73474 =9%)--------- Cover assy (with buzzer)----- 1
H552 MBO3E0270 AV AUA4yFIsT----rrreem Halt switch assy------------" 1
H553 MB60A0915 YR AU weemrrereenans Ring-«-reesermermrmraeneeenns 1
H554 M91058004 SW-PW7'734+A 2 M4X6:-- Screw M4 X 6---corerenrerces 4
H555 M91054004 SW-PW7'374FA % MAX8--- Screw M4 X 8-+ -evrernernnnns 8
H556 MBO3A0485 AAYFH f-+r-crvrrreneraeennn. Bracket:«--+rrerrrermnnarnnn, 1
H561 MBG61EQ408 YH U ayy f--vreereeveneann. Detector bracket (Y)---+----- 1
H563 MB60A4339 YHUYaUdfhim —-c-vvvvreeeenes Detector cover (Y)----------- 1
H564 MB60A0406 * tYA4yFE2R-AOQ1--------- Detector »«-r=evvrrrereerne 2
H565 MBO3A0508 Huyaydh—7 (Y)--rxrvvrree- Detector cable (Y)----------- 1
H566 MBGOAOG39 Ry fHr-rveceereneennnanns Holder plate--+-=:---cevv---- 1
H567 M90861004 SW-PW2'3V{FA %/ M3X8:-- Screw M3 X 8-----x-ver-rvnns 4
H568 MBO3A1508 fruvaydh—7" b(X)-------v--- Detector cable (X)----«<----- 1
H569 MB60A0408 Fuyay - rrerrnerrencenns Detector bracket (X)--------- 1
H601 MBO03A0688 N'{7°(hya)L=500------------" Pipe =500+ +-rsssereennr- 1
H602 MBO3A0148 LtE(HYIN=T740--------rorene- Oil braid L=740--+---+------- 1
H603 MBS60OA1780 KA ---vcemererrrrnenaennnn. Holder-«--« s errerecrencnaas 1
H604 MSOTA1740 Jxjbp-crecrervreevnranaanan. Felterrereorrrrrmaaannananns 1
H605 MBO3A1688 ~N'47°(LUtYhy)L=200--------- Pipe L=200:----------crevee 1
H606 MBO3A1148 t¥ (LutYH,L=300---------- Oil braid L=300--++--««----- 1
H607 MBO03A2688 N47°(97°9-II)IL=340------- Pipe L=340- -« +ccev-rrreens 1
H608 MBO3A2148 Lt¥()7Y9-II)L=500------"--- Oil braid L=500:------------ 1
H609 MS14A0740 J1jLp--cvverrmrerroncaeennnn. Felterccreeeemanmannensncsns 1
H610 MSO1A9796 RILA ---c-comcrrreereennnenn. Holder-«-«---+csrsrecccaaca.. 1
H611 MF60A5740 Jxjbp-creoceorserenreraroacnens ESIED: - - - £LEEEYY ELLEIL - -E 1
H612 MN10A0135 77 F¢FKB30------c-vvvreer Oil gauge-------=-crrreee-ne- 2
H613 MBO03A3688 ,\°47°(b7.-’-j])‘_=240 .......... Pipe L=240- -« --cereeeceees 1
H614 MBO3A3148 EE¥(h¥-F+H)L=400------------- Oil braid L=400----~--------- 1
H615 MSO01A8796 ;1;“,9‘ ........................ Holder=--«-+-crreeccnacnccans 1
H616 MBO03A4688 N'{7°(hV¥-3%)L=300---------- Pipe L=300::---crs-ereereee- 1
H617 MBO3A4148 EE(HV-3%)L=450------------ Oil braid L=450---+------- 1
H618 MSO03A0688 ,\"47 ........................ Pipesr-rerreermrecarsecenans 1
H619 MSO08AQ0740 71)“. ........................ Felt-----vrmeernaaneennanann 1
H620 MBO3A5688 N'{7°(h¥-£¥))L=280--------" Pipe L=280-----=----------- 1
H621 MBO03A4148 tEMV-£4))L=450--+------- Oil braid L=450---+«--=------ 1
H622 MBO3A6688 N47° (M9 9-+)L=70-------- Pipe L=70-----x-errerreeees 1
H623 MBO3A5148 LE(77979-+h)L=180------- Oil braid L=180-«-+----=----- 1
H624 MBO03A7688 N A7 (NK™H)IL=400---------- Pipe L=400------r=-crsreres 1
H625 MBO3A6688 EE(MNRHIL=700------------- Oil braid L=700- - ««rsrecue- 1
H626 MS14A0780 RIMA -------rereeemmrennanes Holder«----+-=s-ccmmmereeenn. 1
H627 MFB0A0T42 J8-rvcrmrececnmarnacnennnnns Caperrrerrrerrrrrraanneaans 1
H628 MF10A2740 JTjUp--vcvrererrrnrmmnnnananns Felt-r-v-rreecreenrsaaennnenns 1
H629 MSO03A1741 ;t-‘;l,g‘ ........................ Holder-- -+« == ceeveneeasnn. 1
H630 MS14A1620 F40U9)y7'NK-4N------------ Nylon clip NK—4N-«:--eruee-e 1
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Cable component

Fig &Bama—F B
No. Parts No. S A Description Amt.Req
J701 MB60A4780 1—F779YaPG-13--- rcvvrers Cord holder-----------+------ 1
J702 MB60A3780 1-F7'9y»aPG-9-------------- Cord holder------------=-c--- 2
J703 MBO3A3339 PN UAN —--reereerreeneenns Cover: - = e rrmrmraranranaeae 1
J704 MB60A0366 X497  NA-407------cvvrvv--- Screw adapter--------------- 4
J705 MBG60A2352 AA—# NB-400-------------- Spacer: -t rrererraraneaaans 4
J706 M95003096 PN UJZAT--ecrreeiraainines Print circuit board------------ 1
J707 MBO3A1601 JRHAR)YE 4G ceveeneennannn. Connector panel-+«««+++««+-+ 1
J708 M91054004 SW-PW7'374FA 2/ MAX8: - Screw M4 X Be--eeverenennnn. 7
J709 M91057004 SW-PW7'33{FA %' M4X20-- Screw M4 X 20--------mee--- 4
J710 M71725402 H—=7IM(Iya3—4)----rvvernn--- Cable(Encoder)-------------- 1
J711 MBO3A0T780 LA -«-rrvvrmrmaceaeent Holder- =+« +esrerrroneenacnacnnnn 1
J712 M90444037 SW-PFA R/ MAX12---------- Screw MAX12-c reeeeeanenen 2
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Table & Stand
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Table & Stand

Fig #&a—F BE
No. Parts No. ) 4 Description Amt.Req
K‘] M803A0595 -7-/4& ........................ Table top .................... "
K2 MB60A0719 t#—’;‘!/ ....................... Drawer--+ -ctcetrreeenncncas ;
K3 MBGOA3957 b.—}b ......................... Rall .......................... !
K4 M90406040 PH3E94Y" p45X38--------- Wood screw ¢4.5X38--------

K5 ~ MBBOAO368 FHRF—rrwrrmrrrmrreeensenss Caster-------rsm-mmmserenee

K6 M90503041 PILEIRY $5.8X32--r-cvr-- Wood screw ¢58X32--------

K980 MBOSEO“ 50 *‘17759-} .................... Leg assy .....................
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Accessories
Fig =@ma—F BE
No. Parts No. ) £ Description Amt.Req.
L1 MBO3EQ776 l\.ll'l“hl\'_ .................... Belt cover -= - == rrmnsnnae 1
L2 MBO03A2601 A JLMIN—MYFLE---crerene-- Bracket------r-ererrrencacnn. 1
L3 M91056004 SW-PW7'374FA 2/ MAX10-- Screw M4 X 10----rrrercennes 5
L4 MBG60A0DS60 FIPnyeevrereearenaneaean Hinge---:--croremrerernannns 2
L5 M96009021  OvhATHU%k LEMEX16------- Bolt MEX16:- - -- <= -xvceense 4
L6 M96020021  OyhH7FY%k LEMEX55: -~ - - Screw MG X 55+ <« -« cnrnen- 4
L7 MF40EQ193  AMITH (93T ---vveerenneees Cotton stand assy.----------" 1
L8 MFOOA0B08 Y ITU(F ) rerrrenrcnnnnn. Screw driver (large)---------- 1
L9 MFI10A0149 T2 IHy-verrreriereraeennn. Oiler with oil-=«=-=-reeeeen-- 1
L10 MQI10AO734 £ T2 fN —--cmeeerereceennnns Polyethylene cover----------- 1
L1t MS08B0613 PMy7’HHI---ce-errenniain., Head stay:«=:-:-=+=r=c-cen-- 1
L12 MBO3A0139 A4ANY-rerreme e, Oil pan-------=rrmrrmeeceaens 1
L13 MSO1A0777 VA JLIMBO----vvmmeeennnnaan. V-belt M5O - - revrrrreennns 1
L14 MSO08A2776 A MIN—(S)-evvvrrennreennn. Belt cover (S)-----+--rrvvrene 1
L15 M90401041  TAEHRY 45X20-------n-r--- Wood screw 4.5X20- -+ -+ -+ 2
L16 M90625050 b o I O DR PR Washer G-+« sreereerancncan. 2
L17 M90624053 NI S 08 1 U EEE PR P PP Spring washer 6-----=-------- 4
L18 M90630050 (WPEY b/ I SEEE TP PP PR Special washer $6.5% ¢18-1.2T-- 4
L19 MO1571045  FypBrrccrrererrrrrrrseenannn NUt MB == recrreernrmnrarenss 4
L20 MB60A0419 KUy L---ereeeerereannns Rubber cushion=++++-=+-==«-- 4
L21 MBO3AOFSW 79kA4yF(PLK-BFT-3)------- Foot SWitch= = s ereensrens 1
L22 MFO1A0565 AIFFantqy -eereeeeeenrenns Speed command disk adjusting plate 1
L23 M97319099  #—7"M(Za)Yasyuay)-------- Cable(input signal):--«------- 1
L24 M97320099  F—7 W(JLJAR)-crvvvrrennnnn. Cable(solenoid)- -« == ===+ ---- 1
L25 M97318099 -7 MH—-KE-47Uh"Y)----- Cable(servo motor)----------- 1
L26 M97321099  A—7 MUNILARE—H)--=--ncnne-- Cable(pulse motor)- -« =+« i
L27 MBO3A0437  RAEYA{R - eereeeeenennnnn. Standard pattern table------- 1
L28 MBGOAO20T  AUYalyliq«-veereermncnrnsn Cord tigs--rer-+vsrreseasnsss 2
L29 MBE0ADA20 IFAY +wvrvrerrrennnscnnnnens Tie holder--«---«-xccreeeees 2
L30 M90306041  TLEJRY BAXIG-----nrees- Wood screw 3.1X16+-+--+--+- 4
L31 MBO2A1608 &Y ITU(Y37))-wvvrrenennen-- Screw driver (small)---------- 1
L32 MBO02A0608 Y VTU(Faf))--revvrrerrren-s Screw driver (middle)---+----- 1
L33 MSO1A1976 AYAIKR OLUF 4--ovvreeeennnss hexagonal wrench 4---------- 1
L34 MFO1A0976 Ovhyf OLUF 3----vvvrnernen. hexagonal wrench 3---------- 1
L35 MF90A1976 Oyhyk HUUF 25---------rn- hexagonal wrench 2.5-+------- 1
L36 MS10A0976 RAYAZKR IUIF 1.5 --eveenrees hexagonal wrench 1.5-------. 1
L37 M90513065 Eh™4RAT 25----v-nneerenenn. SNap Fing 2.5+« rererencns 5
L38 MVI4A1128  3/UN) DPX5#IG -« -+ -evene- Needle DPX5#16 - --- ===+ 4
L39 MSO1A0123 B V--crrerreiiiiaianas, Bobbin:- s sesrmranrcaaaan. 3
L40 MSO3A0417 T ATAFTEIY)----vrevveenne- Tire-« -+« - - seatlOPPP. _ _ 1
L41 MB60A0990 YATAZOYE' —T qRY-----cvv--- Floppy disc (system)--------- 1
L42 MBO3A0990 N4—U7AyE’—F qRY--wveneeee Floppy disc (pattern)--------- 1
L43 M90001043 AFYT rrreneemeniaaniiaa, Staple--=t-srrerecrirreeenns 7
L44 MMI0A1479 ANt INHH 10X14----cnenn-- Spanner 10X14------rcnv-vn- 1
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Option parts

Fig #&&a—F Ne
No. Parts No. S A Description Amt Req
M1 MSO03A0101 NJ44(IAE/AN) P 1.6-------- Needle plate ¢ 1.6:----+<----
M2  MSO03A2101 AYL4(FIE/AN)P26-------- Needle plate ¢2.6----------+
M3 MSO01A1120 +hh'Y B(FYE/3))----v-ree-- Inner hook: - == +cerrmereenns
M4 MSO01A1616 TAL YA I(FPYE/AD)--------- Hook retaine---+-====+t=«==«"
M5 MF82E0210 974Nty (FY€/3))------ Thread tension regulator assy" * -
M6  MSO04E0109 ¥ a9y UM AAHIT(H3)--------- Cross type bartack frame----
M7 MSO01A4257 A9U48(T' 309 -94)---rvvvvens Feed plate (blank-large)------
M8  MSO08A1272 A9NA4(T 309-30)-----v---- Feed plate (blank-small)------
M9  MS04A0272 F9N4AC/ 1) -A)-evvrennrses Feed plate (cross type)--+----
M10  MS04A1272 9949/ 20y -B)-wr-revvenns Feed plate (cross type)-------
M11  MSO08E0105 AHI(anhydn)--c--xvrvee-e: Clamp frame assy (small)-----
M12 MSO08E3105 AHI(F (hoA))-----vvvvrrees Clamp frame assy (large)-----
M13  MSO08E1105 AHI(A)YAHYAY)-----nvvreen Clamp frame assy =---=-----"
M14 MSO08E2105 AHIhUF A-YHq)--vvvvreenes Clamp frame assy (blank)-----
M15 MSO08A0105 AHI(ALML—7737)----------- Clamp frame assy =+«-=-<:--*
M16 MS08A0257 #4Y43(J4 4-0—Lybty)------ Feed plate (blank)----<<-----
M17 MSO03A3259 AHINFP40------vvrvernnns Spring 4.0 -rrrenreraes
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